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OUALITY ASSURANCE CERTIFICATE OF COMPLIANCE 
(ACCORDING TO EN10104 TYPE 3.1) 

ASEGURAMIENTO DE CALIDAD CERTIFICADO D E  CUMPLIMIENTO 
W E  CERTlFY THAT THE PRODUCT LISTED B E m W  WAS DESIGNED, MANUFACTURED AND TESTED ACCDRDING TO OUR QUALITY SYSTEM AND REQUIREMENTS GlVEN IN ONE OR MORE OF THE 

FOLLOWING STANDAñDS LAST EDiTDN 
(CERTIFICAMOS QUE EL PRODUCTO LISTADO ABAJO FUE DISEÑADO. FABRICADO Y PROBADO DE ACUERDO CON NUESTRO SISTEMA DECALIDAD Y CON REQUISITOS ESTABLECIDOS EN UNO O MAS DE W S  SIGUIENTES 

ESTANDARES ULTIMA EDICIÓN ) 

API 598 - VALVE INSPFCI ION AND'I LSTINü API 61) - 131PFI.INE VALVES - UATL'. PIUG. HA1 l. ANDCHECK 
API 599 - MCTAL PLlJCi VALVFS - PI.ANtil:D. IIIREADEDAND WELDING API 61111 - STEEL <¡ATE VAI.VI:S, FIANGFD AND WELDING ENDS 
ANSI H16-IU - WC'E TO FACE AND ENDTO kNI> I>IMENSIONS OF VALV1:S ANSI BIO-I I - FURUCD FII'I INGS. SOCKtT - WELDlli(i ANDTIIREADkI> 
ANSI BL6-34 - VALVES - FLANGED, THREADED AND WELDING ENDS 
MSS-SP61 - PRESSURE TESTMG OF STEEL VALVES 

Part No. AC041A08MAA8300000 
(Códipo) 

Descr io t ion  4" Fig. 5202 F UT WCB, API TRIM No.8 8300000 
kscnp1On CAST STEEI. CA'I'E VAI.VE 150 CLASS 

(VAI.VU1.A COMPUERTA DE ACERO FIINDIDO CLASE 150) 
VAL- W A  W W  EMISSION CONTROL (Y) PPM'S MAX.1 (VALVVLA SUMlNISíñADACON CONTROLDEBAJAS 
EhUSIONES PUGITNAS (54 PPM'S MAX.) ) 

- COMPACI. STEEL CATE VALVES - FLANGED, THREADED. 
WELDMG AND EXTENDED - BODY ENDS 

S 1 , 1 BACK ( S"E '"") 
(SEATI 1 2 

PNEUMATIC msn I 80 80 
(NEUMATICA) 

CERTIFICADO POR: CERTIFIED BY : 
ASffiURAMIENTO DE CALIDAD QUALITY ASSURANCE 

MECHANICAL TESTS ~OP.mcAmcAs)  

TENS YlELD E L G  RED BHN 

. WSI WSl % % 
C V N ~  isr ZNO 3m A V 0  

86.27 41.32 26 53 158 

74.09 45.53 25 41 173 

98.75 70.47 25 44 270 

CHEMICAL C O M P O S I T I O N  (%) COMPOSICI~N QUMICA (%) 

I ITEM HEAT No. MATERIAL 
(PAKTE) (COLADA) (ASTMl 

BODY WH24024 ASTMA-ZIóIWCB 
CUERPO 

BONNET XS317 ASTMA-216IWCB 
BONETE 

WEDGE D2807 ASTMA-217lCAIS 
DISCO 

C P S v Mn Si N i  Cr M0 c u  Cb 
0.193 0.932 0.034 0.019 0.496 0.005 0.005 0.014 0.037 0.001 

Normalizated 10 (Normalizado a) 930 Temrwr to (Tengle a) 650 Ef iado  en aire. (Cooled in a%) 

0.230 0.520 0.020 0.018 0.270 0.050 0.150 0.020 
Nomialirated 10 (Normalizado a) 920 Temrwr lo (Tem~le a) 650 Cooled in a". (Ed~iado en aire.) 
0.110 0.790 0.025 0.018 0.850 0.610 12.350 0.018 0.029 0.001 

Normaúrado a (Nomlizated 10) 970 Tem~le a (Temper lo) 630 Enfnado en aire. (Cwled in air) 


